
Duplex Unit AD1000 
(G893) 

 



 

 
 

 

  1.DUPLEX UNIT 1 (G893) ......................................  2 

  2.DUPLEX UNIT 2 (G893) ......................................  4 

  3.DUPLEX UNIT 3 (G893) ......................................  6 

  4.DUPLEX UNIT 4 (G893) ......................................  8 

  5.DECALS AND DOCUMENTS (G893)................. 10 

PARTS INDEX ......................................................... 13 

Duplex Unit AD1000 (G893) 
 

PARTS CATALOG 
 

This catalog gives the numbers and names of parts on this machine. 

 

December ,30 ' 2006 



2 

 

1.DUPLEX UNIT 1 (G893) 



3 

 1 G361 1200  Base Cover 1 

 2 G361 1270  Left Cover 1 

 3 5447 2681  Snap Ring 1 

 4 G361 1190  Release Grip 1 

 5 G552 7364  Shaft 1 

 6 G361 2563  Decal Misfeed Removal 1 

 7 G361 2560  Open And Close Upper Cover 1 

 8 G361 2565  Open And Close Lever 1 

 9 G361 2555  Vertical Transport Spring Plate 2 

 10 G552 7360  Driven Roller 4 

 11 G361 2540  Left Open And Close Guide 1 

 12 G552 7366  Spring Plate - Vertical Transport 2 

 13 G552 7392  Cover Spring 1 

 14 G361 1280  Open And Close Switchback Cover 1 

 15 G552 7292  Spring Plate - Lower Vertical Trans 2 

 16 G552 7354  Driven Roller 4 

 17 G552 7293  Spring Plate - Driven 2 

 18 G361 1260  Rear Cover 1 

 19 G361 2740  Feed Paper Again Guide Plate 1 

 20 G361 1250  Right Cove 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 101 0454 3006Q Tapping Screw - M3x6  

 102 0450 3008N Tapping Screw - M3x8  

 103 0450 3006N Tapping Screw - M3x6  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

1.DUPLEX UNIT 1 (G893) 



4 

 

 

2.DUPLEX UNIT 2 (G893) 

7
8

101

10

9
101

104
5

4

104
5

4

104
6

11

101

3

2

1

14

14

14

16
17

104

102
17

104

17
104

15

12
103

13

103

18



5 

 1 G361 1110  Rear Side Plate Ass'y 1 

 2 G361 5300  Harness - I/F 1 

 3 G361 1150  Connector Bracket 1 

 4 A259 6754  Bushing - 6 6mm 2 

 5 G552 7011  Pulley - 16Z 2 

 6 G552 7015  Idle Roller 1 

 7 G361 2600  Timing Belt 40s3m363cl 1 

 8 G361 2650  Timing Belt 40s2m140 1 

 9 G361 2580  Transport Upper Pulley 1 

 10 G361 2590  Vertical Transport Bracket Motor 1 

 11 G552 7033  Bushing - 6mm 1 

 12 G360 5700  Stepper Motor:Dc24v 19.2w 1 

 13 G361 5340  Harness - Motor 1 

 14 G361 2571  Transport Roller 3 

 15 G361 2520  Lower Transport Right Guide Plate 1 

 16 G361 1100  Front Side Plate Ass'y 1 

 17 AA08 2118  Bushing - M6 3 

 18 G361 5340  Harness - Motor 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 101 0454 3006Q Tapping Screw - M3x6  

 102 0450 3008N Tapping Screw - M3x8  

 103 0453 3005N Binding Self Tapping Screw:3x5  

 104 0720 0040E Retaining Ring - M4  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

2.DUPLEX UNIT 2 (G893) 

Ed O'Brien
Item 12
PCIL: August 2010

Ed
Sticky Note
No 1
RTB 2

Ed
Sticky Note
No 16
RTB 2



6 

 

 

3.DUPLEX UNIT 3 (G893) 



7 

 1 G552 7285  Driven Roller 1 

 2 G361 2850  Open And Close:Right Guide 1 

 3 G361 2840  Left Open And Close Guide Plate 1 

 4 G361 2835  Decal:Guide Plate:Z 1 

 5 G361 1170  Entrance Gate Pawl 1 

 6 G552 7362  Fork Gate Spring 1 

 7 G361 1140  Release Pawl Ass'y 1 

 8 G552 7361  Lever Spring 1 

 9 G361 5310  Harness - Sensor 1 

 10 G893 5100  Duplex Board 1 

 11 G361 2610  Lower Sensor Bracket 1 

 12 G361 5570  Photointerruptor - Duplex 2 

 13 G552 7039  Upper Sensor Bracket 1 

 14 G361 2530  Upper Transport Right Guide Plate 1 

 15 G361 1180  Upper Duplex Guide Plate 1 

 16 AA14 3820  Stepped Screw 1 

 17 G361 1120  Upper Stay Ass'y 1 

 18 G020 5626  Push Switch 1 

 19 G552 7316  Lever Guide 1 

 20 G361 5560  DC Solenoid Ass'y 1 

 21 G361 5330  Harness - Solenoid 1 

 22 G361 1160  Link 1 

 23 AA14 3821  Steppedscrew - M3 2 

 24 G361 1107  Gasket:Stgn13-10:15mm 1 

 

 

 

 

 

 

 

 

 

 

 

 101 0450 3008N Tapping Screw - M3x8  

 102 0454 3006Q Tapping Screw - M3x6  

 103 0313 0040N Screw:M3X4  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

3.DUPLEX UNIT 3 (G893) 

O'Brien
Item 10
PCIL: December 2009



8 

 

 

4.DUPLEX UNIT 4 (G893) 

101
3

102

101

102
4

102
4

5
3

5

20

3

102
4

3

101

1

2

6

7

8

19

3
102

18
3

102

101

3

101

102

17
14

102
15

16
102

101

11

103

12

13

101

9

9

10

21
101

22

2023



9 

 1 G552 7228  Lever Spring 1 

 2 G552 7399  Rear Lever 1 

 3 AA08 2118  Bushing - M6 6 

 4 G552 7217  Pulley - 18Z 3 

 5 G361 2800  Timing Belt 40s2n286 2 

 6 G361 2810  Sensor Feeler 1 

 7 AW02 0156  Photointerruptor:Ee-sx4235a-p2 1 

 8 G361 2830  Lower Transport Guide Plate 1 

 9 G361 2791  Horizontal Transport Roller 2 

 10 G361 2781  Horizontal Drivetransport Roller 1 

 11 G361 2711  Feed Paper Again Transport Roller 1 

 12 G360 5700  Stepper Motor:Dc24v 19.2w 1 

 13 G361 2761  Feed Paper Again Motor Bracket 1 

 14 G361 2750  Timing Belt 40s3m195 1 

 15 G361 2770  Timing Belt 40s2m300 1 

 16 G361 2730  Pulley - 28/55Z 1 

 17 G361 2720  Pulley - 18Z 1 

 18 G361 2820  Transport Horizontal Ground Plate 1 

 19 AA14 3544  Screw - M3 1 

 20 AA14 3822  Steppedscrew - M3.5 2 

 21 G361 2765  Bracket:Spring:Feed Paper Again 1 

 22 B104 2672  Spring:Separate:Pressure 1 

 23 G361 5340  Harness - Motor 1 

 

 

 

 

 

 

 

 

 

 

 

 

 101 0454 3006Q Tapping Screw - M3x6  

 102 0720 0040E Retaining Ring - M4  

 103 0453 3005N Binding Self Tapping Screw:3x5  

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

4.DUPLEX UNIT 4 (G893) 

O'Brien
Items 4 and 5
S-P1 MB 2

O'Brien
Item 6
PCIL: February 2010



10 

 

 

5.DECALS AND DOCUMENTS (G893) 



11 

 1 G361 2563  Decal Misfeed Removal 1 

 2 G361 2835  Decal:Guide Plate:Z 1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

5.DECALS AND DOCUMENTS (G893) 



 

 

Parts Index 



9 

G893 5100  Duplex Board   7 -  10 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

A259 6754  Bushing - 6 6mm   5 -   4 

B104 2672  Spring:Separate:Pressure   9 -  22 

G020 5626  Push Switch   7 -  18 

G360 5700  Stepper Motor:Dc24v 19.2w   9 -  12 

G360 5700  Stepper Motor:Dc24v 19.2w   5 -  12 

G361 1100  Front Side Plate Ass'y   5 -  16 

G361 1107  Gasket:Stgn13-10:15mm   7 -  24 

G361 1110  Rear Side Plate Ass'y   5 -   1 

G361 1120  Upper Stay Ass'y   7 -  17 

G361 1140  Release Pawl Ass'y   7 -   7 

G361 1150  Connector Bracket   5 -   3 

G361 1160  Link   7 -  22 

G361 1170  Entrance Gate Pawl   7 -   5 

G361 1180  Upper Duplex Guide Plate   7 -  15 

G361 1190  Release Grip   3 -   4 

G361 1200  Base Cover   3 -   1 

G361 1250  Right Cove   3 -  20 

G361 1260  Rear Cover   3 -  18 

G361 1270  Left Cover   3 -   2 

G361 1280  Open And Close Switchback Cover   3 -  14 

G361 2520  Lower Transport Right Guide Plate   5 -  15 

G361 2530  Upper Transport Right Guide Plate   7 -  14 

G361 2540  Left Open And Close Guide   3 -  11 

G361 2555  Vertical Transport Spring Plate   3 -   9 

G361 2560  Open And Close Upper Cover   3 -   7 

G361 2563  Decal Misfeed Removal  11 -   1 

G361 2563  Decal Misfeed Removal   3 -   6 

G361 2565  Open And Close Lever   3 -   8 

G361 2571  Transport Roller   5 -  14 

G361 2580  Transport Upper Pulley   5 -   9 

G361 2590  Vertical Transport Bracket Motor   5 -  10 

G361 2600  Timing Belt 40s3m363cl   5 -   7 

G361 2610  Lower Sensor Bracket   7 -  11 

G361 2650  Timing Belt 40s2m140   5 -   8 

G361 2711  Feed Paper Again Transport Roller   9 -  11 

Parts Index 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. 



10 

G361 2720  Pulley - 18Z   9 -  17 

G361 2730  Pulley - 28/55Z   9 -  16 

G361 2740  Feed Paper Again Guide Plate   3 -  19 

G361 2750  Timing Belt 40s3m195   9 -  14 

G361 2761  Feed Paper Again Motor Bracket   9 -  13 

G361 2765  Bracket:Spring:Feed Paper Again   9 -  21 

G361 2770  Timing Belt 40s2m300   9 -  15 

G361 2781  Horizontal Drivetransport Roller   9 -  10 

G361 2791  Horizontal Transport Roller   9 -   9 

G361 2800  Timing Belt 40s2n286   9 -   5 

G361 2810  Sensor Feeler   9 -   6 

G361 2820  Transport Horizontal Ground Plate   9 -  18 

G361 2830  Lower Transport Guide Plate   9 -   8 

G361 2835  Decal:Guide Plate:Z  11 -   2 

G361 2835  Decal:Guide Plate:Z   7 -   4 

G361 2840  Left Open And Close Guide Plate   7 -   3 

G361 2850  Open And Close:Right Guide   7 -   2 

G361 5300  Harness - I/F   5 -   2 

G361 5310  Harness - Sensor   7 -   9 

G361 5330  Harness - Solenoid   7 -  21 

G361 5340  Harness - Motor   9 -  23 

G361 5340  Harness - Motor   5 -  13 

G361 5340  Harness - Motor   5 -  18 

G361 5560  DC Solenoid Ass'y   7 -  20 

G361 5570  Photointerruptor - Duplex   7 -  12 

G552 7011  Pulley - 16Z   5 -   5 

G552 7015  Idle Roller   5 -   6 

G552 7033  Bushing - 6mm   5 -  11 

G552 7039  Upper Sensor Bracket   7 -  13 

G552 7217  Pulley - 18Z   9 -   4 

G552 7228  Lever Spring   9 -   1 

G552 7285  Driven Roller   7 -   1 

G552 7292  Spring Plate - Lower Vertical Trans   3 -  15 

G552 7293  Spring Plate - Driven   3 -  17 

G552 7316  Lever Guide   7 -  19 

G552 7354  Driven Roller   3 -  16 

G552 7360  Driven Roller   3 -  10 

G552 7361  Lever Spring   7 -   8 

G552 7362  Fork Gate Spring   7 -   6 

G552 7364  Shaft   3 -   5 

G552 7366  Spring Plate - Vertical Transport   3 -  12 

G552 7392  Cover Spring   3 -  13 

G552 7399  Rear Lever   9 -   2 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. 



11 

AA08 2118  Bushing - M6   5 -  17 

AA08 2118  Bushing - M6   9 -   3 

AA14 3544  Screw - M3   9 -  19 

AA14 3820  Stepped Screw   7 -  16 

AA14 3821  Steppedscrew - M3   7 -  23 

AA14 3822  Steppedscrew - M3.5   9 -  20 

AW02 0156  Photointerruptor:Ee-sx4235a-p2   9 -   7 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

0313 0040N Screw:M3X4   7 - 103 

0450 3006N Tapping Screw - M3x6   3 - 103 

0450 3008N Tapping Screw - M3x8   3 - 102 

0450 3008N Tapping Screw - M3x8   5 - 102 

0450 3008N Tapping Screw - M3x8   7 - 101 

0453 3005N Binding Self Tapping Screw:3x5   5 - 103 

0453 3005N Binding Self Tapping Screw:3x5   9 - 103 

0454 3006Q Tapping Screw - M3x6   9 - 101 

0454 3006Q Tapping Screw - M3x6   3 - 101 

0454 3006Q Tapping Screw - M3x6   7 - 102 

0454 3006Q Tapping Screw - M3x6   5 - 101 

0720 0040E Retaining Ring - M4   9 - 102 

0720 0040E Retaining Ring - M4   5 - 104 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. 



12 

5447 2681  Snap Ring   3 -   3 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. 


	1.DUPLEX UNIT 1 (G893) 
	2.DUPLEX UNIT 2 (G893) 
	3.DUPLEX UNIT 3 (G893) 
	4.DUPLEX UNIT 4 (G893) 
	5.DECALS AND DOCUMENTS (G893) 
	Parts Index 

